


PRESS PAK
COMPLETE

REPAIR PARTS BOM PN: 0000
BEGINNING SERIAL NO.0000

1/16/2015

ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY
1 6235 PRESS TOOL #4 ASSEMBLY 1 31 12482 ELBOW 3/8NPT(M) X 3/8NPT(F) X 90 1
2 6236 PRESS TOOL #5 ASSEMBLY 1 32 15135 CASTER, DUAL WHEEL 4
3 6249 BASE WELD 1 33 15137 WING NUT 3/8-16 1
4 6250 POST WELD 1 34 VELCRO AR
5 6265 SWIVEL WELD 1 35 6361 PRESS TOOL #6 ASSY 1
6 75.107 FLANGE BEARING 1 36 12463 O-RING 11/16 ID X 15/16 OD X 1/8 CS 2
7 212 NUT 3/8-16 NYLOK 2 37
8 226 NUT 1/4-20 SELF LOCK 20 38
9 231 HANDLE GRIP 1 39
10 903 HHCS 1/4-20 X .75 4 40
11 1306 HHCS 3/8-16 X 1.0 2 41
12 1318 WASHER 5/16 WROUGHT 2 42
13 1320 HHCS 5/16-18 X 1-1/2 2 43
14 1630 WASHER 5/16 SPRING LOCK 2 44
15 3981 NUT 3/4-6 ACME HEX 1 45
16 11636 FRAME CASTING PAK PRESS 1 46
17 11637 PRESS TOOL #1 1 47
18 11638 PRESS TOOL #2 1 48
19 11646 STORAGE BOX 1 49
20 11649 HYDRAULIC PUMP 1 50
21 11650 HYDRAULIC CYLINDER 1 51
22 11650-1 FITTING 1 52
23 11651 HOSE 1 53
24 11652 HALF COUPLER 1 54
25 11653 GAUGE ADAPTER 1 55
26 11654 HYDRAULIC GAUGE 10,000 PSI 1 56
27 6261 PRESS TOOL #3, LONG ASSY 1 57
28 11659 HANDLE - FLATTENED 1 58
29 12468 HHCS 1/4-20 X .50 16 59
30 12460 STUD, PAK PRESS 1 60

PARTS LIST PARTS LIST


	COMPLETE PAK PRESS 2011-12-15 SH 1 (1)
	COMPLETE PAK AY BOM 2011-12-15

